



**BUREAU  
VERITAS**

Limitedbrands

**DIVISION : VSP**

**Lead Content(LTD 35) & Mercury**

**LAB NO.:** (8209)268-0052  
**FORM NO.:** 0920-025181  
**DATE IN:** SEPTEMBER 24, 2009  
**DATE OUT:** OCTOBER 1, 2009  
**MODIFIED DATE OUT:** /  
**NO. OF WORKING DAYS:** 5  
**PAGE:** 1 OF 3

<b>FLAMMABILITY</b>		
<b>EXEMPTED (BY WEIGHT / FIBER)</b>	<u>N/A</u>	
<b>PASS Limited Brands requirements:</b>	<u>N/A</u>	
<b>*FAIL Limited Brands requirements:</b>	<u>N/A</u>	
<b>* DO NOT SHIP: IMMEDIATELY REVIEW WITH YOUR LIMITED BRANDS BRANDS REPRESENTATIVE (AVE BURN TIME &lt; 4s)</b>		
	<b>OVERALL RATING</b>	
	<b>SATISFACTORY</b>	<u>X</u>
	<b>UNSATISFACTORY</b>	<u>          </u>

<b>Vendor:</b>	FIXEM HOT	<b>Agent:</b>	/
<b>Fabric Supplier/Mill:</b>	/	<b>Style No.:</b>	SS16
<b>P.O. No.:</b>	/	<b>Order Quantity:</b>	/
<b>Sample Description:</b>	One Trim of Dome Studs	<b>Color:</b>	Cooper
<b>Production Lot No.:</b>	/	<b>Fabric Article No.:</b>	/
<b>Season:</b>	/	<b>End Use:</b>	/
<b>Country of Origin (Fabric):</b>	/	<b>Country of Origin (Garment):</b>	/

<b>Product Category:</b>	Trim
<b>Test Requested:</b>	Testing items were selected by the applicant
<b>Previous Report No.:</b>	/
<b>Sample Status:</b>	/

<b>Submitted Fiber Content:</b>	/
<b>Actual Fiber Content:</b>	/
<b>Suggested Fiber Content:</b>	/
<b>Submitted Care Instruction(s):</b>	/
<b>Suggested Care Instruction(s):</b>	/



Co-Operative Laboratory in the Republic of

Korea for

Bureau Veritas Hong Kong Limited

819-5, Yoksam-1Dong, Gangnam-Gu, Seoul, 135-932, KOREA

Tel : (822) 3451-7000, Fax: (822) 3451-7172

website: www.kotiti.re.kr

This report is governed by, and incorporates by reference, the Conditions of Testing as posted at the date of issuance of this report at [www.cps.bureauveritas.com](http://www.cps.bureauveritas.com) and is intended for your exclusive use. Any copying or replication of this report to or for any other person or entity, or use of our name or trademark, is permitted only with our prior written permission. This report sets forth our findings only with respect to the test samples identified herein. The results set forth in this report are not indicative or representative of the quality or characteristics of the lot from which a test sample was taken or any similar or identical product unless specifically and expressly stated. Our report includes all of the tests requested by you and the results thereof based upon the information that you provided to us. You have 60 days from date of issuance of this report to notify us of any material error or omission caused by our negligence; provided, however, that such notice shall be in writing and shall specifically address the issue you wish to raise. A failure to raise such issue within the prescribed time shall constitute your unqualified acceptance of the completeness of this report, the tests conducted and the correctness of the report contents.



**BUREAU  
VERITAS**

TEST PROPERTY	SAT	UNSAT	COMMENTS
CANADA SURFACE COATINGS MATERIALS : LEAD(LTD 35) & MERCURY	X		

Note 1: "N/A" meaning "Not Applicable", "N/R" meaning "Not Requested".

REMARK : Contact information for this report (technical questions and general inquiries)

Prepared by : Namhee Kwon (822) 3451 7088 email: [nh\\_kwon@kotiti.re.kr](mailto:nh_kwon@kotiti.re.kr)  
Primary contact : Kyuhong Lee (822) 3451 7083 email: [khlee@kotiti.re.kr](mailto:khlee@kotiti.re.kr)  
Back-up : Eungchul Park (822) 3451 7080 email: [ec\\_park@kotiti.re.kr](mailto:ec_park@kotiti.re.kr)

---

UK LEE  
GENERAL MANAGER

---

MYUNG HAK LEE  
DIRECTOR GENERAL



**BUREAU  
VERITAS**

TEST PROPERTY		REQUIREMENTS
---------------	--	--------------

<b>CANADA SURFACE COATINGS MATERIALS: LEAD &amp; MERCURY</b>		
	<b>LTD 35 : LEAD CONTENT SURFACE COATINGS</b>	<b>Surface Coating materials:</b> < 600 mg/kg (0.06 percent by weight)
STUD COOPER	Less than 5	
	<b>MERCURY</b>	< 10 mg/kg (0.001 percent by weight)
STUD COOPER	Less than 5	

\*INDICATES AT THE RIGHT SIDE REQUIREMENT